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COMPARATIVE TEST VALUES OF ALWADO A20 WOODEN BEAM AND OTHER SIMILAR PRODUCTS
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Chart 2. Experiment Results
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Type Of Test PLoad P Aver. Average Strength Resistance  Displacement Moment Curvature f
Lomited ¢ . reng o P( ) ) (o Ir.w th|§ test,_ 8x2px299 cm
Beams 0 £ £ (kg/enn) (kg/em?) o VS RC m size pine solid, pine-jointed,
1 3038 251 1117 00252 spruce solid, s_prL.Jc.e—Jomte_d
e Sl o e o T 193 and.spruce solid-jointed mix
] o ) laminated beams were used.
3 3663 31.1 :
Laminated beams have been
1 2988 26.7 . :
) ] subjected to bending
Pine Joint 2 3463 3175 223 149 324 1273 00433
strength tests under two
g SoE 232 point loads at the loading
L =220 H B3 oL area. As a result of the tests,
Spruce Solid 2 4750 4896 344 230 448 breaking loads, average
3 4688 39.0 breaking load, maximum
1 3525 28.4 displacements under
Spruce Joint 2 3875 4038 284 189 317 1425 00307 breaking load, momentum
3 4713 417 under the breaking load,
o - - T — curva'_cure occurring under
Spruce Solid- sy 04 310 206 o1l breaking load, these are
feinetzeli g 1 detailed in Table 2.

P load : The maximum load measured during the test, P ava: The average test load 1-2-3, Average resistance safe:
bending strength calculated from average load(lt was divided by 1.5), displacements: vertical displacement under
breaking load, Moment: momentum under the breaking load, curvature: curvature occurring under breaking load.The
average bending strength values for the 5 different elements of pine solid, pine joint, spruce solid, spruce joint and
spruce mixed in the sizes of 8x20x290 cm according to the table 2 are 3792 kg, 3175 kg, 4896 kg, 4038 kg and 4404
kg respectively. As a result of the wooden beam bending tests, the resistance of the spruce solid laminated beam
elements against the applied force is in the first place with 4896 kg. After the spruce solid laminated beam, spruce
mixed laminated beam was placed second with 4404 kg displacement load. The spruce joint laminated beam has
the 3rd best performance between 4038 kg displacement load and 5 elements. The pine solid laminated beam has
a lower displacement force than spruces with a displacement load of 3792 kg. As a result of the bending tests of five
different elements, the pine joint laminated beam emerged as having the lowest displacement load with an average
of 3175 kg. Looking at all the results, it is seen that spruce material has higher stamina in all cases than pine material.
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